


















































































































ACKNOWLEDGEMENT 

 
Portions of this document were extracted from Draft Act 537 Plan Updates prepared 
between 2003 and 2010 by Mercuri & Associates, Inc. and Gilmore & Associates, Inc.  

 
 



TABLE OF CONTENTS 
 

EXECUTIVE SUMMARY ................................................................................................................... 1 
 
I - PREVIOUS WASTEWATER PLANNING ..................................................................................... 5 
 

A.1 Previous Planning undertaken under Sewage Facilities Act ............................................ 5 
[...]
joints, because it has no bedding planes and has limited amount of secondary openings.  
Most ground water is limited to the weathered zone, which is located close to the land 
surface.  In this zone, the diabase fractures and joints have been enlarged by 
weathering, creating relatively large openings for the storage and movement of water.  
Where there is no weathered zone, usually there is no water present.  The diabase has 
the lowest porosity and permeability values in the Township, making it the poorest 
aquifer.  Very low well yields are expected in the diabase.  Most of the water occurs in 
the fractures and the weathered zone consisting of a mixture of sand, silt, clay and rock 
fragments atop the almost solid bedrock devoid of any fractures. 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
  

28 





 
Brunswick Formation  
  
The Brunswick Formation is Upper Makefield Township’s principal aquifer and it covers 
more than 70 percent of the area.  It outcrops in places west of Taylorsville Road and 
occurs underneath the unconsolidated sands and gravels to the east.  In this area, the 
Brunswick aquifer is overlain by Pre-Wisconsin and Wisconsin sands and gravels.  The 
Brunswick aquifer in the Township consists of sedimentary rocks that are highly 
fractured.  Ground water occurs under water table conditions, as well as confined or 
semi-confined conditions.  The Brunswick Formation is characterized by primary and 
secondary porosity and permeability.  Primary and secondary porosity and permeability 
provide the space and avenues necessary for the storage and movement of ground 
water.  Primary porosity and permeability are associated with openings along bedding 
planes and inter-granular space in the siltstones and sandstones that occur in this 
formation.  Except for siltstone and sandstone beds, the Brunswick shales are devoid of 
any inter-granular porosity and permeability.  Joints and fractures comprise the 
secondary porosity and permeability.  Ground water primarily occurs and moves through 
fractures and joints in the Brunswick shales in the Township.  These fracture openings 
vary in size, areal extent, vertical distribution, and in the degree of interconnection.  In 
the Brunswick aquifer there are areas where fractures are concentrated.  Within these 
zones, the bedrock has experienced increased porosity and permeability.  Wells drilled 
in such zones exhibit relatively high yields.  
  
It is not possible to separate water contribution to a well from bedding plane openings 
from that of fractures; however, there is evidence suggesting that the contribution from 
bedding plane permeability increases with increased fracturing.  The Brunswick 
hydrogeologic unit is comprised of a very complex aquifer system, with a water table or 
unconfined component, and a confined or semi-confined component.  The Brunswick 
aquifer is characterized by water-producing zones.  Some of these zones have little or 
no hydraulic interconnection among them.   
  
Well yields in aquifers such as the Brunswick with secondary porosity and permeability 
are controlled by the nature, number, size, and degree of interconnection of the 
openings penetrated by the wells.  The water quality in the Brunswick Formation is 
generally satisfactory.  The water is basic and has moderate total hardness.    
  
The Brunswick Formation is an important aquifer in Upper Makefield Township and in 
the nearby municipalities.  The Brunswick aquifer consists of shale bedrock, which is 
characterized by the secondary porosity and permeability present along fracture 
openings.  According to Hall (1934), in Solebury and nearby municipalities, the 
Brunswick shale is thoroughly faulted and jointed.  The bedrock contains many openings 
with increased porosity and permeability.  These openings are more prevalent in the 
Brunswick aquifer than any other bedrock aquifer found in Upper Makefield Township.  
The porosity and permeability of the rocks in the Brunswick Formation exhibit a wide 
range, and high-yield wells are found in the areas of fracture concentration. 
 
Lockatong Formation 
 
The Lockatong Formation forms the principal aquifer beneath the southern portion of 
Upper Makefield Township.  The Lockatong argillites are composed of very fine-grained 
tightly cemented particles, with almost no inter-granular porosity and permeability.  As a 
hydrogeologic unit, the Lockatong is, in general, characterized by poor hydraulic 
characteristics with low values for specific capacity, transmissivity, and storage 
coefficient.  It exhibits a very fine texture with little or no primary or inter-granular 
permeability.  Thus, nearly all of the water in the Lockatong occurs and moves in joints 

30 



and fractures, and to a lesser extent, in bedding plane openings.  As a norm, the 
Lockatong hydrogeologic unit is not capable of providing large amounts of water and is 
considered the poorest of the Triassic sedimentary aquifers.  Within low yield values, the 
Lockatong shows much variation in well productivity.  This variation is controlled by the 
degree of fracturing within the unit. 
 
Like the Brunswick lithofacies, the Lockatong is characterized by primary and secondary 
porosity and permeability.  The Lockatong is characterized by a median specific capacity 
value of 0.05 gpm/foot of drawdown.  The median yield of a well drilled in the Lockatong 
Formation is approximately 10 gpm.  Although not common, large yield wells are also 
found in the Lockatong aquifer.  Wells drilled at the Gray Tract (2004) and White Farm 
(test wells, 2005) exhibit yields that exceed 400 and 100 gpm, respectively.  The 
Lockatong aquifer is present mainly in the southern part of the Township and is 
considered a poor aquifer. Much like the Brunswick aquifer, the Lockatong aquifer is 
also characterized by water-producing openings, which are not as common and open as 
in the Brunswick aquifer.  They are generally small and narrow with relatively low yields. 
 

G.  Wetlands 
  

Figure 10 identifies areas in Upper Makefield Township that have mapped wetlands per 
the National Wetland Inventory, as well as showing where hydric soils are per the 2008 
SSURGO database for Bucks County, Pennsylvania.  

  
 
 
 

  

31 





III – EXISTING SEWAGE FACILITIES 
  

A.1  Existing Sewer Facilities  
  

Upper Makefield Township is primarily served by individual, on-lot sewage disposal 
systems.  In addition, there are several relatively small private and/or community 
sewage treatment plants and two public sewage treatment facilities within the Township 
which include the following (Refer to Figure 11):  

  
1.  Village Queen Apartments (Charles Adcock)  
 1058 Little Road  
 Permit # 053244  
 Design Flow: 1400 gpd  
 Type of Plant: Extended Aeration with Sand Filtration  
 Discharge: Houghs Creek  

2.     Jericho National Golf Club  
        250 Brownsburg Road East  
 Permit # 057908  
 Design Flow: 4200 gpd  
 Type of Plant: Extended Aeration with Sand Filtration  
 Discharge: Jericho Creek  

3.  Washington Crossing State Park (lower section)  
 1112 River Road  
 Permit # 051268  
 Design Flow: 36,000 gpd  
 Type of Plant: Extended Aeration  
 Discharge: Delaware River  

4. Paul & Mary Ellen Zingarini  
 130 Beaumont Drive  
 Permit # 058238  
 Design Flow: 700 gpd  
 Type of Plant: Small Flow Treatment Facility  
 Discharge: Tributary to Jericho Creek  

5. Upper Makefield Township Municipal Complex  
 1076 Eagle Road  
 Permit # 040104  
 Design Flow: 400 gpd   
 Type of plant: Small Flow Treatment Facility  
 Discharge: Tributary to Houghs Creek  

6. Dutchess Farms (Upper Makefield Township)  
 Brownsburg Road West  
 Permit # 058858  
 Design Flow: 20,225 gpd  
 Type of Plant: Extended Aeration with Denitrification  
 Discharge: On-site Wetland / Tributary to Jericho Creek 

7. Heritage Hills Wastewater Treatment Plant (Upper Makefield Township) 
 Taylorsville Road  
 Permit # 052035  
 Design Flow: 172,544 gpd  
 Type of Plant: Activated Sludge 
 Discharge: Surface Recharge Basin and/or Delaware River 
 

33 





 
 
The Heritage Hills public sanitary sewer system, owned and operated by Upper 
Makefield Township, serves the high-density townhome development of Heritage Hills, 
the single-family homes of the Lakeside development, and the high-density, age-
qualified Traditions development.  The developments are located on both the east and 
west sides of Taylorsville Road, just north of the intersection of Route 532 and 
Taylorsville Road.  Ground water from two wells in the Lakeside development and one 
well in the Heritage Hills development are the sources of water supply.  The average 
daily wastewater discharge from the Heritage Hills Wastewater Treatment Plant 
(“WWTP”) in 2013 was approximately 47,630 gallons per day (“gpd”).    
  
In conjunction with the Traditions Development, the Heritage Hills WWTP and the sewer 
collection system were upgraded and expanded.  The design capacity of the upgraded 
treatment plant is 172,544 gpd.  Moreover, the WWTP includes advanced (tertiary) 
treatment for on-site disposal of the effluent thereby providing groundwater recharge.  
The treatment plant has four pump stations that serve the collection system.  The pump 
stations are referred to as Sentinel Road, Traditions I, Traditions II, and Lakeside.  A 
number of recharge basins are used for on-site disposal and groundwater recharge.  
The original effluent discharge mechanism, an underground pipeline to the Delaware 
River, will continue to be maintained for use during extreme weather conditions or other 
operational issues that may preclude discharge to the primary recharge basins.  
  
The Heritage Hills WWTP process begins with a communitor chamber, followed by an 
equalization tank, from which wastewater is pumped into an oxygen uptake tank, 
followed by one of two anoxic tanks.  From there the influent is split into one of two 
carousel aerobic treatment basins followed by one of two final clarifiers.  Settled sludge 
is pumped into a sludge digester.  Supernatant (clarified effluent) from the clarifiers flows 
through a chlorine contact tank and a gravity sand filter, before being aerated and 
discharged.  Effluent is discharged to 14 effluent discharge basins.  If bad weather or 
operational problems prevent discharge to the basins, WWTP Operators can discharge 
effluent directly to the Delaware River.  Settled, digested liquid sludge is periodically 
removed for offsite disposal.  The current treatment plant National Pollutant Discharge 
Elimination System (“NPDES”) permit sets effluent limits for conventional pollutants only, 
which include CBOD5, suspended solids, ammonia as N, total residual chlorine, pH, fecal 
coliform, and dissolved oxygen.  
  
The Dutchess Farms Development is served by an extended aeration treatment plant.  
The average daily wastewater discharge from the Dutchess Farms WWTP in 2013 was 
approximately 3,900 gpd.  At full build-out, the Dutchess Farms WWTP will serve 
approximately 67 single-family homes and discharge the treated effluent into a man-
made wetland on-site.  Presently, 25 homes are occupied and contribute flow to the 
treatment plant, which has a design capacity 20,225 gpd.  This sewage treatment plant 
is currently operated by the Township, which will eventually own it, upon dedication by 
Toll Brothers, Inc.  
  
The Dutchess Farms WWTP process starts at two equalization tanks.  The influent must 
first pass through a sewage grinder, with back-up stainless steel bar screen and drying 
deck.  The equalization tanks are aerated to freshen the raw wastewater prior to 
subsequent treatment.  Subsequent to the equalization tanks, the wastewater will be 
biologically treated by a modified extended aeration process that provides secondary 
treatment including nitrification.  The process involves a sequential train of units as 
follows: an aeration tank, aeration/anoxic/re-aeration tanks with anoxic mixer, a final 
settling (clarification) tank and a post aeration tank.  Tertiary treatment is achieved by 
two tertiary filters that further remove suspended solids and BOD.  Finally, ultraviolet 

35 



disinfection of the effluent is performed to meet fecal coliform limitations before it is 
pumped to the man-made marshland/wetland disposal area.  
 
Copies of the 2013 Municipal Wasteload Management (Chapter 94) Reports for the 
Heritage Hills WWTP and Dutchess Farm WWTP are attached within Appendix A of this 
Plan Update. 

  
A.2 Problems with Existing Facilities  

  
The Heritage Hills WWTP and Dutchess Farms WWTP do not have existing collection, 
conveyance, or treatment problems and no hydraulic or organic overloads are projected 
in the next 10 years.     
  

A.3  Future Upgrades or Expansions  
  
Upgrades or expansions to the Heritage Hills WWTP and Dutchess Farms WWTP are 
not expected to be necessary in the next 10 years.  Reserve capacity of exceeding 
100,000 gallons is presently available at the Heritage Hills WWTP.    
  

A.4  Small Flow Treatment Facilities  
  
Upper Makefield Township has several private and/or community small flow treatment 
facilities (stream discharge), as shown on Figure 11.  These small treatment facilities are 
permitted through the PADEP and monitored by both the Bucks County Department of 
Health (BCDH) and PADEP.  The current Township On-Lot Sewage Disposal System 
(OLDS) Ordinance addresses these types of systems. 
  

A.5  Approved Sewer Facilities  
  
Toll Brothers has obtained a PADEP Part 2 Water Quality Management Permit to 
construct a sewage treatment plant to serve the Gray Tract.  The developer has also 
obtained PADEP planning approval for a potential future expansion of the sewage 
treatment plant to serve the proposed White Farm and Melsky developments (Refer to 
Figure 18).  This proposed sewage treatment plant on the Gray Tract, which will 
eventually be owned and operated by Upper Makefield Township, is currently under 
construction and will discharge treated effluent via a forcemain to Houghs Creek.  As 
indicated in the approved Planning Module for the Gray Tract Development, the sewage 
treatment plant was sized to also accommodate 14 existing dwellings along Creamery 
Road in the future.  A Component 3m Planning Module will need to be filed by the 
Township to obtain PADEP Planning Approval for these future connections.  The 
proposed number of lots within each of the aforementioned developments is listed in 
Table 1 of Chapter I of this Plan Update.  In conjunction with the future development of 
the White Farm and Melsky Developments, approval and permits will be obtained for 
further expansion of the Gray Tract WWTP to accommodate the associated wastewater 
flows.     
  
Details concerning the Gray Tract WWTP are as follows: 
 
Gray Tract WWTP 
Location:  Stoopville Road   
Permit # 0907406 (20,000 gpd initial permitted construction)  
Expansion: 55,550 gpd (per approved planning module)  
Design Capacity:  70,000 gpd (with potential re-rating capacity of 80,000 gpd)  
Type of Plant: Membrane Bioreactor  
Discharge: Tributary to Houghs Creek  

36 



 
B.1  Existing On-Lot Sewage Disposal Systems  

  
Before the 1980’s, Upper Makefield Township was entirely served by on-lot sewage 
disposal systems.  A majority of the older systems within the Township are cesspools, 
seepage pits, or in-ground absorption fields.  More recently, sand mounds, individual 
residential spray irrigation systems (IRSIS), drip irrigation, at-grade beds, and A/B 
(shallow placement) systems have been constructed in the Township.  The following is a 
brief description of some of those systems.  
  
Cesspools – These systems are typically a rock or block-lined excavation with a cover 
that receives all the domestic sewage.  This system retains the solids and organic 
matter, but allows the liquid to drain out the sides or through the bottom of the 
excavation.  This system is no longer permitted in Pennsylvania.  
  